PUMP

Agroparts: www.HARDI-INTERNATIONAL.com

A180-HIN, 08:11:11

Page 0
1301 W/ MOUNTING BASE

Date 29.02.2012 11:15

430076

241021

&S+— 334321 POLY (STD)
(242153 EPDM)
(9&991 6 \IITﬁN)

153646 T
!

% 72335600
, /_,_\ . ///,,
L
w-—nomsoo

—330072

**

283699 —

,,,,,, M
W

280066 —-6@

460062 —&

430404 —

2

L 420346

160064
210092
460062

T 72181300
460342

~———240026 (1200-1301) .
33511300 (1202-1303)

420346
330116

MH 420357
ady)




PUMP - 1301 W/ MOUNTING BASE

Agroparts: www.HARDI-INTERNATIONAL.com

Al180-HIN, 08:11:11
Date

29.02.2012

11:15

parts-n° oiﬁif description
110995 1| VALVE CHAMBER SIDE MODEL 1301
120024 1| DIAPHRAGM BACK DISC 1200-1300
140884 1| CRANK SHAFT MODEL 1300-9
153646 1] CONNECTION PIPE INLET MOD 1301
160042 1| DIAPHRAGM UPPER DISC 1200-1300
160064 1|DUST PLATE
210092 1|SEAL FELT D43/30X5
210103 1|BEARING BALL 6306
210114 1|BEARING BALL 6308
210125 1|BEARING BALL 6210
240026 1|DIAPHRAGM MODEL 1200/1301
241021 1|O-RING D21,89X2,62 NITRIL
242153 1|O-RING D26X4 EPDM
242216 1|O-RING VITON F/1202/1302/462
280011 1|GREASE NIPPLE 1/8' H TR
280066 1|GREASE NIPPLE H 1A6
283699 1| GREASE NIPPLE M6X1
330061 1|O0-RING D16/D11X2,5
330072 1|0-RING D53,5/D45,5X4
330116 1| SEAL RETAINER, MODEL 1300
334321 1]O-RING POLY. 34.0x26.0x4.0
420081 1|BOLT HEX 8.8 DEL 3/8'X40MM
420136 1|BOLT HEX 8.8 RAW 3/8'X30MM
420221 1|BOLT HEX 7/16'X2-1/4"
420346 1|BOLT HEX 8.8 DEL 3/8'X 25MM
420357 1|BOLT HEX 8.8 RAW 3/8'X85MM
420803 1|BOLT HEX 8.8 DEL M8X90
421002 1|BOLT HEX 8.8 DEL M10X30 FT
430032 1|BOLT HEX 8.8 RAW 1/2'X55MM
430076 1|BOLT HEX 8.8 RAW 1/2'X60MM
430404 1|BOLT HEX 8.8 DEL M12X50
430911 1|BOLT HEX 8.8 WG 1/2" x 70MM
460062 1|NUT HEX 3/8' GALV.
460342 1|NUT HEX M10
460353 1|NUT HEX M8 BLACK
460386 1|NUT HEX M12X1.75
470072 1|WASHER D15/D8X.5 LOCK
470525 1|WASHER D19/D11.5X2.5
33511300 1|DIAPHRAGM 1203/1302 POLY 2006
72043600 1|VALVE FOR 462/463
72181100 1|DIAPHRAGM COVER 1203/1303+BLTS
72181300 1|PUMP CASTING 1300 RED W/BOLTS
72181400 1|DIAPHRAGM COVER 1303 W/BOLTS
72181500 1| CONNECTING ROD, CENTER 1303
72181600 1| CONNECTING ROD, SIDE MOD.1300
72335600 1| CENTER VALVE CHAMBER 1302 RED
75073500 1|PUMP KIT 1300/1302 "Q06"




